



NATURPERLEN-COLLIER, um 1900.

Verschluss Platin, total 59g.

Apartes, dreireihiges Collier aus 245 leicht cremefarbenen bis cremefarbenen Naturperlen von 4 bis 8,3 mm Ø. Ovaler Verschluss besetzt mit 2 Altschliff-Diamanten von zus. ca. 1.30 ct. L ca. 42 cm.

With SSEF-Report no. 84093, February 2016.

CHF 100 000 / 150 000

€ 103 090 / 154 640

Koller Auktionen - Lot 2209*

A178 Schmuck - Dienstag 20 September 2016, 14.00 Uhr



Koller Auktionen - Lot 2209*
A178 Schmuck - Dienstag 20 September 2016, 14.00 Uhr



Test Report No. 84093

on the authenticity of the following pearls:
strung on a necklace

Total weight: 59.1 grams
(including threads and clasp with diamonds)

Shape: three strands of A: 81, B: 79, and C: 85 round
to oval and button-shaped, drilled pearls

Diameters: A: approximately 4.10 - 5.80 - 8.35 - 5.75 - 4.20 mm
B: approximately 4.30 - 5.55 - 7.85 - 5.55 - 4.30 mm
C: approximately 4.00 - 4.60 - 6.95 - 4.70 - 3.95 mm

Total length: A: approximately 45 cm
B: approximately 43.5 cm
C: approximately 41 cm

Colour: slightly cream to light cream, partly with rosé and green overtones

Identification: regularly graduated necklace of
245 NATURAL PEARLS

Comments: The analysed properties confirm the authenticity
of these saltwater natural pearls.

Important Note: The conclusions in this Test Report reflect our findings at the time it is issued. Mounting may limit complete analysis of a gemstone or pearl, thus all conclusions are given as far as the mounting permits. The authenticity and colour authenticity of the additional diamonds in the setting have not been tested. The indicated calculated weight is only approximate and may differ from the exact weight of the gemstone/pearl when unmounted. A gemstone or pearl can be modified and/or enhanced at any time. Therefore, the SSEF can reassess at any time whether the gemstone or pearl is in accordance with this Test Report. Only the Test report with the valid original signatures, embossed stamp and Proof Tag™ label affixed on to the surface of the laminated Test report is a valid document. See terms and conditions on reverse side. © This Test Report is copyright of SSEF.

SWISS GEMMOLOGICAL INSTITUTE – SSEF

Basel, 10 February 2016 mvr

Report authentication link on its www.prooftag.com




A. Klumb, MSc, SGCI


P. Löffler, MSc, DUG

Aeschengraben 26, CH-4051 Basel, Switzerland Tel. +41 61 262 06 40 Fax +41 61 262 06 41 admin@ssef.ch www.ssef.ch